SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_5935_106Tone_RU53
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Ref Level 6.31 dBm Offset 16.31 dB Mode Sweep
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[Spectrum Emission Mask Standard: None
| Peak Power -31.39 dBm RBW 200.000 kHz
|__Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.100 MHz |_200.000 kKHz 5.89010 GHz 72.55 dBm ~41.16 dB 1.16dB
-35.100 MHz -23.400 MHz | 200.000 kHz 5.90003 GHz -72.75 dBm | -41.36 dB -149dB |
-23.400 MHz -12,700 MHz | 200.000 kHz 5.91172 GHz -72.15 dém -40.76 d& -12.85 dB |
-12.700 MHz | -11.700 MHz | 200.000 kHz 5.92231 GHz 71.17 dBm_ -19.88.dB |
.700 MHz 12,700 MHz | 200. kHz 5.94769 GHz -73.34 dBm -22.05dB |
12,700 MHz 23,400 MHz | 200.000 kHz 5.95823 GHz -72.82 dém -13.56 dB |
23.400 MHz 35.100 MHz | 200.000 kHz 5.97004 GHz -73.19 dBm | -1.86dB |
L 35.100 MHz 50,000 MHz | 200.000 kHz 5.97217 GHz -72.86 dBm -41.47 dB -1.47 d8 |
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Spectrum I
Ref Level 6.22 dBm  Offset 16.29 dB Mode Sweep
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@ 1Rm View
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|Spectrum Emission Mask Standard: None |
| Peak Power -29.57 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000MHz | -35.160 MHz | 200.000 kHz 5.88900 GHz | -72.00 dBm ~42.52 dB | 52 dB |
-35.160 MHz -23.440 MHz | 200.000 kHz 5.90003 GHz -72.40 dBm -42.83 dB
-23.440 MHz -12,720 MHz | 200.000 kHz 5.91158 GHz -72.84 dBm -43.27 dB |
-12.720 MHz -11.720 MHz | 200.000 kHz 5.92228 GHz -70.91 dBm -41.34d8 1
11.720 MHz 12,720 MHz | 200.000 kHz 5.94772 GHz -73.57 dBm -44.00 dB |
12,720 MHz 23,440 MHz | 200.000 kHz 5.95838 GHz -73.25 dém -43.68 dB |
23.440 MHz 35.160 MHz | 200.000 kHz 5.96988 GHz -72.91 dBm -43.34 dB |
35.160 MHz 50,000 MHz | 200.000 kHz 5.97782 GHz -72.44 dBm 2.87 dB |
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SPORTON LAB.

FCC RF Test Rep

ort

Report No. : FR282619G

11AX20MIMO_Ant2_5935_52Tone_RU37
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Ref Level 6.22 dBm  Offset 16.29 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 5.935 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -28.90 dBm RBW 200.000 kHz
|__Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.160 MHz |_200.000 kKHz 5.88753 GHz 72.59 dBm ~43.69 dB -3.60 db
-35.160 MHz -23.440 MHz | 200.000 kHz 5.89993 GHz -72.86 dBm | -43.96 dB -4.05dB |
-23.440 MHz -12,720 MHz | 200.000 kHz 5.91157 GHz -72.58 dém -43.68 dé -15.68 dB |
-12.720 MHz | -11.720 MHz | 200.000 kHz 5.92228 GHz -70.35 dBm -41.45 dB |
720 MHz 12,720 MHz | 200. kHz 5.94772 GHz .18 dem .29 dB |
12,720 MHz 23,440 MHz | 200.000 kHz 5.95842 GHz -73.13 dBm -44.23 dB |
23.440 MHz 35.160 MHz | 200.000 kHz 5.97010 GHz -73.25 dBm -44.35dB | |
L 35.160 MHz 50,000 MHz | 200.000 kHz 5.97645 GHz -73.03 dBm -44.13 dB . |
— __
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Spectrum I
Ref Level 6.22 dBm  Offset 16.29 dB Mode Sweep
Count 100/100
@ 1Rm View
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|Spectrum Emission Mask Standard: None |
| Peak Power -29.43 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000MHz | -35.160 MHz | 200.000 kHz 5.88704 GHz | -72.60 dBm -43.18dB | 18de
-35.160 MHz -23.440 MHz | 200.000 kHz 5.89986 GHz -72.90 dBm -43.47 dB
-23.440 MHz -12,720 MHz | 200.000 kHz 5.91167 GHz -72.78 dBm -43.36 dB |
-12.720 MHz -11.720 MHz | 200.000 kHz 5.92228 GHz -69.98 dBm -40.55d8 | - 1
11.720 MHz 12,720 MHz | 200.000 kHz 5.94772 GHz -73.17 dBm -43.74 dB |
12,720 MHz 23,440 MHz | 200.000 kHz 5.95831 GHz -73.06 dBm -43.63 dB |
23.440 MHz 35.160 MHz | 200.000 kHz 5.96998 GHz -73.16 dBm -43.73 dB |
35.160 MHz 50,000 MHz | 200.000 kHz 5.98020 GHz -73.04 dBm 3,62 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_5955_26Tone_RUO

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.29 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None |
Peak Power -8.59 dBm RBW 200.000 kHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.400 MHz | 200.000 kHz 5.90535 GHz 62.52 dBm 53.94 dB ~13.94 B
-35.400 MHz -23.600 MHz | 200.000 kHz 5.91973 GHz -63.04 dBm | -54.45 dB -14.58 dB |
-23.600 MHz -12,800 MHz | 200.000 kHz 5.94219 GHz -52.88 dém -44.29 dg -24.29 dB
-12.800MHz | -11.800 MHz | 200.000 kHz 5.94222 GHz_ -53.06 dBm |
.800 MHz 12,800 MHz | 200. kHz 5.96780 GHz -63.35 dBm |
12,800 MHz 23,600 MHz | 200.000 kHz 5.97860 GHz -63.38 dBm 2 |
23.600 MHz 35.400 MHz | 200.000 kHz 5.99035 GHz -63.17 dBm -54.59dB | -14.64dB |
35.400 MHz 50,000 MHz | 200.000 kHz 6.00279 GHz -63.31 dBm -54.72 d8 -14.72 dB |
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Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.29 dB Mode Sweep

@ 1Rm View
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Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -9.22 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.400 MHz |_200.000 kHz 5.00571GHz | 62.33dBm | -53.11dB | -13.11 0B |
-35.400 MHz -23.600 MHz 200.000 kHz 5.91961 GHz -62.98 dBm | -53.76 dB -13.77.d8 |

-23.600 MHz -12,800 MHz | 200.000 kHz 5.94219 GHz -53.06 dém -43.84 d& -23.83 dB
12800 MHz  -11.800 MHz | 200.000 kHz 5.94222 GHz 53.17 dBm 4304de | -2424dp |
11.800 MHz 12,800 MHz 200.000 kHz 5.96779 GHz -62.57 dBm -53.35 dB -33.65dB |
12,800 MHz 23,600 MHz 200.000 kHz 5.97853 GHz -62.86 dBm -53.64 dB -25.70 dB |
23.600 MHz 35.400 MHz | 200.000 kHz | 5.99030 GHz -62.97 dBm -53.74 dB& |
35.400 MHz 50,000 MHz 200.000 kHz 6.00232 GHz -63.10 dBm 3.88 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Antl_5955_106Tone_RU53

Sy

rum

Count 100/100

Ref Level 10.00 d8m

Offset 16.29 d&

Mode Sweep

@ 1Rm View
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-80 d
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10001 pts

Span 100.0 MHz

[Spectrum Emission Mask
| Peak Power

|__Range Low Range Up |

-9.79 dBm

Standard: None

RBW 200.000 kHz

RBW | Frequency | Power Abs Power Rel ALimit

T S0.000MHz _ -35.400 MHz | 200.000 KHz 5.00790 GHz 62.37 dBm_ d8 -12.584d8

-35.400 MHz -23.600 MHz | 200.000 kHz 5.91962 GHz -62.90 dBm | -13.13 dB
-23.600 MHz -12,800 MHz 200.000 kHz 5.94212 GHz -52.16 dBm -22,32 d8 |
12.800MHz | -11.800 MHz | 200.000 kHz 594221 GHz | -52.47 dam 227948 |
11.800 MHz 12,800 MHz 200.000 kHz 5.96780 GHz -62.29 dBm -32,61dB |
12,800 MHz 23.600 MHz 200.000 kHz 5.97849 GHz -62.91 dBm -25.20 dB |
23.600 MHz 35.400 MHz 200.000 kHz 5.9903S GHz -62.95 dBm | -13.22 dB |
35.400 MHz 50,000 MHz 200.000 kHz 6.00257 GHz -63.03 dBm -53.24 d8 -13.24 dB |

— r
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Spectrum I
Ref Level 10.00 dBm Offset 16.22 dB Mode Sweep
Count 100/100
@ 1Rm View
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|Spectrum Emission Mask Standard: None |
| Peak Power -6.87 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
(T 50.000 MHz | -35.520 MHz | 200.000 kHz 5.00672 GHz | -62.51 dBm -55.64dB | 64de
-35.520 MHz -23.680 MHz | 200.000 kHz 5.91955 GHz -63.10 dBm -56.23 dB
-23.680 MHz -12,840 MHz | 200.000 kHz 5.94215 GHz -51.78 dBm -44.91 dB |
-12.840 MHz -11.840 MHz | 200.000 kHz 5.94218 GHz -51.77 dBm -44.90 dB 1
11.840 MHz 12,840 MHz | 200.000 kHz 5.96784 GHz -63.38 dBm -56.51 dB |
12,840 MHz 23,680 MHz | 200.000 kHz 5.97858 GHz -63.13 dBm -56.26 dB |
23.680 MHz 35.520 MHz | 200.000 kHz 5.99048 GHz -63.27 dBm -56.40 dB |
35.520 MHz 50,000 MHz | 200.000 kHz 6.00369 GHz -63.14 dBm 6.27 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant2_5955_52Tone_RU37

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.22 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None |
Peak Power -7.09 dBm RBW 200.000 kHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.520 MHz | _200.000 kHz 5.91308 GHz 62.26 dBm 55.18 dB 15.18 dB_
-35.520 MHz -23.680 MHz | 200.000 kHz 5.91958 GHz -62.62 dBm | -55.53 dB -15.63 dB |
-23.680 MHz -12,840 MHz | 200.000 kHz 5.94214 GHz -50.58 dém -43.49 d& -23.47 dB
-12.840MHz | -11.840 MHz | 200.000 kHz 5.94217 GHz_ -50.97 dBm -43.88 dB |
.840 MHz 12,840 MHz | 200. kHz 5.96784 GHz -62.31 dBm -55.22 dB |
12,840 MHz 23,680 MHz | 200.000 kHz 5.97867 GHz -62.68 dBm -55.59 dB |
23.680 MHz 35.520 MHz | 200.000 kHz 5.99048 GHz -62.77 dBm -55.69.dB | -15.72.dB |
35.520 MHz 50,000 MHz | 200.000 kHz 6.00188 GHz -62.87 dBm -55.78 dB -15.78 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.22 dB Mode Sweep
Count 100/100
@ 1Rm View
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-80 dei
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.89 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.520 MHz | 200.000 kHz 5.00706 GHz 62.29dBm | 54.41dB _ -14.41dB |
-35.520 MHz -23.680 MHz | 200.000 kHz 5.91952 GHz -62.66 dBm | -54.77 d8 -14.81dB |
-23.680 MHz -12,840 MHz | 200.000 kHz 5.94211 GHz -50.18 dBm -42.29 dB -22.25 dB
-12.840 MHz -11.840 MHz | 200.000 kHz 5.94218 GHz -50.20 dBm 4231dB | -22.61dB |
11.840 MHz 12,840 MHz | 200.000 kHz 5.96784 GHz -62.00 dBm -54.12 dB -34.22.dB |
12,840 MHz 23,680 MHz | 200.000 kHz 5.97865 GHz -62.78 dBm -54.89 d& -26.92 dB |
23.680 MHz 35.520 MHz | 200.000 kHz | 5.99050 GHz -62.73 dBm -54.84 d8 -14.87 dB |
35.520 MHz 50,000 MHz | 200.000 kHz 6.00411 GHz -62.87 dBm |
-~

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number : A3-8 of 95



SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_6175_26Tone_RUO

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.42 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -9.35dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.400 MHz | 200.000 kHz 6.13818 GHz 63.57 dBm 54.22 dB 14.22 dB
-35.400 MHz -23.600 MHz | 200.000 kHz 6.13964 GHz -63.87 dBm | -54.52 dB -14.55dB |
-23.600 MHz -12,800 MHz | 200.000 kHz 6.16219 GHz -54.04 dém -44.68 d& -24.67 dB
-12.800MHz | -11.800 MHz | 200.000 kHz 6.16222 GHz_ -54.53 dBm -45.17 dB -25.47.d8 |
.800 MHz 12,800 MHz | 200. kHz 6.18780 GHz -63.86 dBm 4.51 dB -34.61dB |
12,800 MHz 23,600 MHz | 200.000 kHz 6.19853 GHz -63.52 dBm -54.16 dB -26.21dB |
23.600 MHz 35.400 MHz | 200.000 kHz 6.21032 GHz -63.70 dBm -54.34dB | -14.43d8 |
35.400 MHz 50,000 MHz | 200.000 kHz 6.21779 GHz -63.23 dBm -53.88 dB -13.88 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.42 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -9.07 dBm RBW 200.000 kHz
Range Low Range Up | RBW Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.400 MHz | 200.000 kHz 6.13828 GHz 63.05dBm | -53.08d8  -13.98dB |
-35.400 MHz -23.600 MHz | 200.000 kHz 6.13972 GHz -63.37 dBm | -54.31 dB -14.42 dB |
-23.600 MHz -12,800 MHz | 200.000 kHz 6.16214 GHz -53.01 dém -43.95 dB -23.90 dB
-12.800 MHz -11.800 MHz | 200.000 kHz 6.16221 GHz -53.13 dBm -44.06 dB -24.16 dB 7‘
11.800 MHz 12,800 MHz | 200.000 kHz 6.18780 GHz -63.12 dBm -54.06 dB -34.16 dB |
12,800 MHz 23,600 MHz | 200.000 kHz 6.19857 GHz -63.48 dBm -54.41 d& -26.44 dB |
23.600 MHz 35.400 MHz | 200.000 kHz | 6.21025 GHz -63.27 dBm -54.20 d8 |
35.400 MHz 50,000 MHz | 200.000 kHz 6.21511 GHz -62.99 dBm 3.92 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Antl_6175_106Tone_RU53
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Spectrum Emission Mask

Standard: None

RBW 200.000 kHz ‘

Peak Power -7.50 dBm
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

50.000 MHz __ -35.400 MHz | 200.000 kHz 6.12688 GHz ~62.84 dBm 55.34d8 1534 8
-35.400 MHz -23.600 MHz | 200.000 kHz 6.13964 GHz -63.27 dBm | -55.77 dB -15.80 dB |

-23.600 MHz -12,800 MHz 200.000 kHz 6.16216 GHz -49.06 dBm -41.56 dB -21.54 dB
-12.800MHz | -11.800 MHz | 200.000 kHz 6.16221 GHz -49.39 dBm |
.800 MHz 12,800 MHz 200.! kHz 6.18778 GHz -61.37 dBm |
12,800 MHz 23.600 MHz 200.000 kHz 6.19847 GHz -62.75 dBm x |
23.600 MHz 35.400 MHz 200.000 kHz 6.21040 GHz -63.18 dBm -55.68 dB | -15.69 dB |
35.400 MHz 50,000 MHz 200.000 kHz 6.21059 GHz -62.75 dBm -55.25 dB -15.25 dB |
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Spectrum I
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Ref Level 10.00 d8m
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Mode Sweep
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.23 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.280 MHz | 200.000 kHz 6.13408 GHz 6361dBm | 56.38d8 __ -16.38 dB |
-35.280 MHz -23,520 MHz | 200.000 kHz 6.13973 GHz -64.10 dBm | -56.87 dB -16.88 dB |
-23.520 MHz -12,760 MHz | 200.000 kHz 6.16219 GHz -52.16 dBm -44.93 dB -24.90 dB
-12.760 MHz -11.760 MHz | 200.000 kHz 6.16227 GHz -52.33 dBm -45.10 dB -25.60 dB 7‘
11.760 MHz 12,760 MHz | 200.000 kHz 6.18774 GHz -63.62 dBm -56.39 dB -36.69.dB |
12,760 MHz 23,520 MHz | 200.000 kHz 6.19843 GHz -63.50 dBm -56.27 d& -28.34 dB |
23.520 MHz 35.280 MHz | 200.000 kHz | 6.21028 GHz -63.31 dBm -56.08 dB |
35,280 MHz 50,000 MHz | 200.000 kHz 6.21365 GHz -63.21 dBm 5.99 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant2_6175_52Tone_RU37

Spectrum I

Count 100/100

Ref Level 10.00 d8m
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Mode Sweep
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10001 pts

Spectrum Emission Mask
Peak Power -7.11dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | Frequency Power Abs Power Rel ALimit
-50.000 MHz | -35.280 MHz | 200.000 kHz 6.12503 GHz ~63.25 dBm 56.14 dB -16.14dB
-35.280 MHz -23.520 MHz | 200.000 kHz 6.13982 GHz -63.62 dBm | -16.60 dB |
-23.520 MHz -12,760 MHz | 200.000 kHz 6.16216 GHz -50.97 dém
-12.760MHz | -11.760 MHz | 200.000 kHz 6.16225 GHz_ -51.04 dBm |

11.760 MHz 12,760 MHz | 200.000 kHz 6.18774 GHz -61.87 dBm |

12,760 MHz 23,520 MHz | 200.000 kHz 6.19849 GHz -62.81 dBm |

23.520 MHz 35.280 MHz | 200.000 kHz 6.21019 GHz -63.28 dBm | -16.26 dB |

35.280 MHz 50,000 MHz | 200.000 kHz 6.22408 GHz -62.99 dBm -55.87 dB -15.87 dB |
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rum I

Count 100/100

Ref Level 10.00 d8m

Offset 16.39 d&

Mode Sweep
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CF 6.175 GHz

10001 pts

Spectrum Emission Mask
Peak Power -8.72 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.280 MHz | 200.000 kHz 6.13830 GHz | 63.41dBm |  -54.60dB __ -14.60 dB |
-35.280 MHz -23.520 MHz 200.000 kHz 6.13997 GHz -63.74 dBm | -55.02 dB -15.27 dB |
-23.520 MHz -12.760 MHz | 200.000 kHz 6.16223 GHz -50.57 dém -41.85 d& -21.84 dB
-12.760MHz | -11.760 MHz | 200.000 kHz 6.16226 GHz 51.00 dBm 4208de | 225848 |
11.760 MHz 12,760 MHz 200.000 kHz 6.18774 GHz -62.40 dBm -53.68 dB .18dB |
12,760 MHz 23,520 MHz 200.000 kHz 6.19820 GHz -63.08 dBm -54.36 dB -26.60 dB |
23.520 MHz 35.280 MHz | 200.000 kHz | 6.21016 GHz -63.25 dBm -54.52 dB -14.65 dB |
35,280 MHz 50,000 MHz 200.000 kHz 6.21586 GHz -63.04 dBm -54.32 d8 -14.32 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_6415_26Tone_RUS

Spectrum

Ref Level 10.00 d8m
Count 100/100

Offset 16.59 dB Mode Sweep

@ 1Rm View

Limit
0 dBf=2¢

heck PABS

-10 dBém T

oy ] 1

- F J{L

-40 dl

50 del \

-60 dB \

-70 dB

-80 d

CF 6.415 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power

Standard: None

-8.45 dBm RBW 200.000 kHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
50.000 MHz __-35.880 MHz | 200.000 kHz 5.376866 GHz ~53.33 dBm 54.68d8 14.88 8
-35.880 MHz -23,920 MHz | 200.000 kHz 6.37914 GHz -63.77 dBm | -55.32 dB -15.33dB |
-23.920 MHz -12,960 MHz 200.000 kHz 6.39133 GHz -63.49 dBm -55.04 dB -27.22 dB
12960 MHz | -11.960 MHz | 200.000 kHz £:40205GHz | -64.01dem -35.66.d8 |

.960 MHz 12,960 MHz 200.! kHz 6.42795 GHz .61 dBm -27.26 dB |
12,960 MHz 23.920 MHz 200.000 kHz 6.42805 GHz -55.34 dBm -26.83 dB |
23.920 MHz 35.880 MHz 200.000 kHz 6.45081 GHz -63.84 dBm | -15.47 dB |
35.880 MHz 50,000 MHz 200.000 kHz 6.45740 GHz -63.45 dBm -55.00 d8 -15.00 dB |

) [

11AX20MIMO_Antl_6415_52Tone_RU40

pectrum

(=]

Ref Level 10.00 dBm
Count 100/100

Offset 16.59 dB Mode Sweep

@ 1Rm View

Limit

0 dBR<28¢

heck PABS

-10 dB

i J [

-30dB ?I J \

-40 dBr

S0.dl

-60 dBr \

-70 dBm

-80 dB

CF 6.415 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -10.61 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency | Power Abs Power Rel
— -50.000 MHz ___ -35.880 MHz | 200.000 kHz 6.37563 GHz |_ -63.35 dBm 74 dB
-35.880 MHz -23.920 MHz | 200.000 kHz | 6.37914 GHz | -63.75 dBm -53.13 dB
-23.920 MHz -12,960 MHz | 200,000 kHz 6.39142 GHz | -63.42 dBm -52.81 dB
 -12.960 MHz -11.960 MHz | 200.000 kHz 6.40205 GHz | -63.44 dBm 52.83dB | -
11.960 MHz 12.960 MHz | 200.000 kHz 6.42795 GHz | -56.19 dBm -45.58 dB
12,960 MHz 23.920 MHz | 200.000 kHz 6.43867 GHz | -63.44 dBm -52.83 dB
23.920 MHz 35.880 MHz | 200.000 kHz | 6.45071 GHz | -63.52 dBm -52.91d8B |
35.880 MHz 50.000 MHz | 200.000 kHz 6.45817 GHz | -63.43 dBm -52.82 dB

ALimit
-12.74dB ||
-13.15d8

-12.82 d8
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR282619G

11AX20MIMO_Ant1_6415_106Tone_RU54

Spectrum I I:gz
Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10dB [ I 1
10 dBm T [ T
-20 dei ‘y[ l‘
-30 d8 — \ Lo
-40 d
— \ P
=50 derm \
-60 di
-70 dB
-80 d
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.04 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.880 MHz | 200.000 kHz 6.37831 GHz ~63.06 dBm ~56.02 dB ~16.02 dB
-35.880 MHz -23,920 MHz | 200.000 kHz 6.37920 GHz -63.51 dBm | -16.54 dB |
-23.920 MHz -12,.960 MHz | 200.000 kHz 6.39127 GHz -63.17 dém -28.26 dB
-12.960MHz | -11.960 MHz | 200.000 kHz 6.40205 GHz_ -62.60 dBm -35.66 dB |
11.960 MHz 12,960 MHz | 200.000 kHz 6.42795 GHz -51.17 dBm -24.23dB |
12,960 MHz 23,920 MHz | 200.000 kHz 6.42797 GHz -50.94 dBm -23.89.dB |
23.920 MHz 35.880 MHz | 200.000 kHz 6.45087 GHz -63.74 dBm | -16.70 dB |
35.880 MHz 50,000 MHz | 200.000 kHz 6.45782 GHz -63.22 dBm -56.17 dB -16.17 dB |
Nig

11AX20MIMO_Ant2_6415_26Tone_RUS

Count 100/100

Ref Level 10.00 d8m

rum I

Offset 16.62 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBFy

PABS

-10 dBm

-20 dei

-30 de

-40 dB

<50 dem

1

-60 dB

i

-70 dBm

1l

-80 dei

CF 6.415 GHz

10001 pts

Spectrum Emission Mask
Peak Power -6.88 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.220 MHz |_200.000 kHz 6.37956 GHz | -63.26dém | 56,3808 -16.38 dB |
-35.220 MHz -23.480 MHz 200.000 kHz 6.37980 GHz -63.62 dBm | -56.74 dB -16.76 dB |
-23.480 MHz -12,740 MHz | 200.000 kHz 6.39154 GHz -63.62 dém -56.73 d& -28.74 dB
-12.740MHz | -11.740 MHz | 200.000 kHz 6.40228 GHz 63.22 dBm S6a4ds | 1
11.740 MHz 12,740 MHz 200.000 kHz 6.42774 GHz -52.73 dBm -45.85 dB |
12,740 MHz 23,480 MHz 200.000 kHz 6.42777 GHz -52.45 dBm -45.57 dB |
23.480 MHz 35.220 MHz | 200.000 kHz | 6.45000 GHz -63.69 dBm -56.81 dB -17.04 dB |
35,220 MHz 50,000 MHz 200.000 kHz 6.45710 GHz -63.38 dBm -56.50 dB -16.50 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant2_6415_52Tone_RU40

Spectrum o
Ref Level 10.00 dém Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PABS
-10 dBm ! lr -
. \
-20 dl " J 1
o ] " L
f— L S
-40 di
] X
=SOdenT \
-60 dB o
-70 dei
-80 d
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.10 dBm RBW 200.000 kHz ‘
Range Low Range Up RBW | _Frequency | Power Abs Power Rel ALimit
000 MHz -35.220 MHz | 200.000 kHz, 6.37510 GHz | -63.23 dBm -54.13 dB -14.13 08 ||
-35.220 MHz -23.480 MHz | 200.000 kHz 6.37982 GHz | -63.36 dBm -54.26 dB -14.29 dB
-23.480 MHz -12,740 MHz | 200,000 kHz 6.39172 GHz | -63.0S dBm -53.95 dB -26.09 dB
-12.740MHz | -11.740 MHz | 200.000 kHz 6.40228 GHz | -62.65 dBm -53.55 dB -33.85dB
11.740 MHz 12.740 MHz | 200.000 kHz 6.42774 GHz | -53.62 dBm -44.52 dB -24.62 dB
12,740 MHz 23.480 MHz | 200.000 kHz 6.42780 GHz | -53.37 dBm -44.27 dB -24.23 dB
23.480 MHz | 35.220 MHz | 200.000 kHz 6.45000 GHz | -63.53 dém -54.43 d8B | -14.66 d&
35.220 MHz 50.000 MHz 200.000 kHz 6.45906 GHz | -63.16 dBm -54.06 dB -14.06 d8 ||
16:44:01

11AX20MIMO_Ant2_6415_106Tone_RU54

Spectrum I

Count 100/100

Ref Level 10.00 d8m

Offset 16.62 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf<2s:

heck

PABS

-10 dBm

-20 dei

-30 de

-40 dB

50 dem

-60 dB

-70 dBm

-80 dei

CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -8.41dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.220 MHz |_200.000 kHz 6.37710 GHz | -62.07 dém | -54.56dB __ -14.56dB |
-35.220 MHz -23.480 MHz 200.000 kHz 6.37986 GHz -63.28 dBm | -54.87 dB -14.95dB |
-23.480 MHz -12,740 MHz | 200.000 kHz 6.39153 GHz -63.07 dém -54.66 d& -26.67 dB
-12.740MHz | -11.740 MHz | 200.000 kHz 6.40228 GHz 61.88 dBm 53.47d8 33.77d8 |
11.740 MHz 12,740 MHz 200.000 kHz 6.42774 GHz -51.69 dBm -43.29 dB8 -23.39.d8 |
12,740 MHz 23,480 MHz 200.000 kHz 6.42779 GHz -51.64 dBm -43.24 dB -23.20d8 |
23.480 MHz 35.220 MHz | 200.000 kHz | 6.45014 GHz -63.18 dBm -54.77 dB |
35,220 MHz 50,000 MHz 200.000 kHz 6.45827 GHz -62.93 dBm 4.52 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_6435_26Tone_RUO

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.60 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém ’ ]
-20 d / \
J
-30 de T e
-40 d —__4//// /!
-60 di 7
-70 dB
-80 d
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -8.07 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.760 MHz | 200.000 kHz 6.39220 GHz 63.35 dBm 55.23 db ~15.28 dB
-35.760 MHz -23.840 MHz | 200.000 kHz 6.39938 GHz -63.54 dBm | -55.47 dB -15.61dB |
-23.840 MHz -12,920 MHz | 200.000 kHz 6.42204 GHz -53.27 dém -45.20 d& -25.18 dB
-12.920MHz | -11.920 MHz | 200.000 kHz 6.42209 GHz_ -53.52 dBm -45.45 dB |
.920 MHz 12,920 MHz | 200. kHz 6.44792 GHz -63.95 dBm 5.88 dB |
12,920 MHz 23,840 MHz | 200.000 kHz 6.45882 GHz -63.84 dBm -55.77 d& |
23.840 MHz 35.760 MHz | 200.000 kHz 6.47061 GHz -63.82 dBm -55.75dB | -15.90 dB |
35.760 MHz 50,000 MHz | 200.000 kHz 6.47694 GHz -63.42 dBm -55.35 dB -15.35dB |
— r
09:56:59

11AX20MIMO_Antl_6435_52Tone_RU37

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.60 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBR<28:

PABS

-10 dBm

-20 dei

-30 de

-40 dB

50 dem

-60 dB

-70 dBm
-80 dei

CF 6.435 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -8.21 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.760 MHz |_200.000 kHz 6.39776 GHz | 62.00dém | -54.78dB ___ -14.78 dB |
-35.760 MHz -23.840 MHz 200.000 kHz 6.39930 GHz -63.26 dBm | -55.04 dB -15.10dB |
-23.840 MHz -12,.920 MHz | 200.000 kHz 6.42203 GHz -52.40 dém -44.18 d& -24.14 dB
-12,920 MHz -11.920 MHz 200.000 kHz 6.42209 GHz -52.91 dBm -44.69 dB -24.79 dB 7‘
11.920 MHz 12,920 MHz 200.000 kHz 6.44792 GHz -63.09 dBm -54.88 dB -34.98 dB |
12,920 MHz 23,840 MHz 200.000 kHz 6.45881 GHz -63.52 dBm -55.31 dB -27.33d8 |
23.840 MHz 35.760 MHz | 200.000 kHz | 6.47067 GHz -63.44 dBm -55.22 dB |
35.760 MHz 50,000 MHz 200.000 kHz 6.48293 GHz -63.24 dBm 5.02 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_6435_106Tone_RU53

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.60 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBm f \ =
-20 dei (f “
S - L
-40d
-60 di
-70 dB
-80 d
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.79 dBm RBW 200.000 kHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.760 MHz | 200.000 kHz 6.39355 GHz 62.74 dBm 54.94 dB ~14.94 dB
-35.760 MHz -23.840 MHz | 200.000 kHz 6.39931 GHz -63.28 dBm | -55.49 dB -15.55dB |
-23.840 MHz -12,920 MHz | 200.000 kHz 6.42203 GHz -51.11 dém -43.32 d8 -23.28 dB
-12.920MHz | -11.920 MHz | 200.000 kHz 6.42209 GHz_ -51.29 dBm -43.50 dB |
.920 MHz 12,920 MHz | 200. kHz 6.44790 GHz -62.05 dBm -54.25 dB |
12,920 MHz 23,840 MHz | 200.000 kHz 6.45866 GHz -63.13 dBm -55.34 dB |
23.840 MHz 35.760 MHz | 200.000 kHz 6.47065 GHz -63.23 dBm -55.44 dB | -15.55dB |
35.760 MHz 50,000 MHz | 200.000 kHz 6.47321 GHz -62.98 dBm -55.19 dB -15.19 dB |
Nig

[

11AX20MIMO_Ant2_6435_26Tone_RUO

Spectrum I
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
B s |
-10 dBm T l ‘]
|
-20ds -
A i L
-30 de ¢
—
-40 dB /
=50 dem /
-60 dB 7
-70 dBm
-80 dei
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -6.72 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.040 MHz | 200.000 kHz 6.39963 GHz _ 63.33dBm | 56.61d8  -16.61dB |
-35.040 MHz -23.360 MHz | 200.000 kHz 6.39996 GHz -63.70 dBm | -56.97 dB -16.98 dB |
-23.360 MHz -12,680 MHz | 200.000 kHz 6.42223 GHz -51.13 dBm -44.41 dB -24.34 dB
-12.680 MHz -11.680 MHz | 200.000 kHz 6.42232 GHz -51.21 dBm -44.43 dB 24.58dB |
11.680 MHz 12,680 MHz | 200.000 kHz 6.44766 GHz -63.35 dBm -56.62 dB -36.92.dB |
12,680 MHz 23,360 MHz | 200.000 kHz 6.45810 GHz -63.50 dBm -56.78 d& -28.98 dB |
23.360 MHz 35.040 MHz | 200.000 kHz | 6.46983 GHz -63.55 dBm -56.82 dB |
35.040 MHz 50,000 MHz | 200.000 kHz 6.47776 GHz -63.23 dBm 6.51 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant2_6435_52Tone_RU37

trum

Sy

Ref Level 10.00 d8m
Count 100/100

Offset 16.62 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf=2¢

heck PABS

-10 dBém

-20ds /

-30 d8

-40 dl

<50 dBm /

-60 di

mr
-70 d
-80 d
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.42 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.040 MHz | 200.000 kHz 6.39069 GHz 62.96 dBm -55.54 db ~15.54 dB
-35.040 MHz -23.360 MHz | 200.000 kHz 6.40011 GHz -63.15 dBm | -55.73 dB -15.89 dB |
-23.360 MHz -12,680 MHz | 200.000 kHz 6.42228 GHz -50.30 dém -42.88 dé -22.85 db
-12.680MHz | -11.680 MHz | 200.000 kHz 6.42232 GHz_ -50.62 dBm -43.20 dB |
.680 MHz 12,680 MHz | 200. kHz 6.44768 GHz -62.57 dBm -55.15 dB |
12,680 MHz 23,360 MHz | 200.000 kHz 6.45815 GHz -62.94 dBm -55.52 dB |
23.360 MHz 35.040 MHz | 200.000 kHz 6.46998 GHz -63.34 dBm -55.92dB | -15.99.d8 |
35.040 MHz 50,000 MHz | 200.000 kHz 6.48050 GHz -63.01 dBm -55.59 dB -15.59 dB |
— r
11:02:47

11AX20MIMO_Ant2_6435_106Tone_RU53

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.60 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf<2s:

heck PABS

-10 dBm -

-20 dei

-30 de

-40 dB

<50 dem

-60 dB

-70 dBm

-80 dei

CF 6.435 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Standard: None ‘

Peak Power -6.76 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.040 MHz |_200.000 kHz 6.39482 GHz | -62.78dBm | -56.02dB __ -16.02dB |
-35.040 MHz -23.360 MHz 200.000 kHz 6.39998 GHz -63.22 dBm | -56.46 dB -16.48 dB |
-23.360 MHz -12,680 MHz | 200.000 kHz 6.42232 GHz -48.36 dém -41.60 d& -21.59 dB
12,680 MHz  -11.680 MHz | 200.000 kHz 6.42234 GHz -48.47 dBm a171de | -22.01d8 |
11.680 MHz 12,680 MHz 200.000 kHz 6.44768 GHz -61.11 dBm -54.36 dB -34.46 dB |
12.680 MHz 23,360 MHz 200.000 kHz 6.45819 GHz -63.00 dBm -56.24 dB -28.37.d8 |
23.360 MHz 35.040 MHz | 200.000 kHz | 6.46999 GHz -63.28 dBm -56.53 dB -16.58 dB |
35.040 MHz 50,000 MHz 200.000 kHz 6.47269 GHz -62.87 dBm |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_6475_26Tone_RUO

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.35 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBm f l T
e il \
\
.30 dB — ~—
/ e
-40 d /
=50 derm /
-60 dB 7
-70 dB
-80 d
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.15dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.520 MHz | _200.000 kHz 6.42810 GHz 63.36 dBm ~56.20 dB ~16.20 dB
-35.520 MHz -23.680 MHz | 200.000 kHz 6.43954 GHz -63.96 dBm | -56.81 dB -16.87 dB |
-23.680 MHz -12,840 MHz | 200.000 kHz 6.46204 GHz -51.76 dém -44.60 d& -24.52 dB
-12.840MHz | -11.840 MHz | 200.000 kHz 6.46216 GHz_ -52.59 dBm -45.44 dB |
.840 MHz 12,840 MHz | 200. kHz 6.48784 GHz -64.07 dBm 6.92 dB |
12,840 MHz 23,680 MHz | 200.000 kHz 6.49868 GHz -63.71 dBm -56.55 dB |
23.680 MHz 35.520 MHz | 200.000 kHz 6.51043 GHz -63.82 dBm -56.67 dB | -16.77 dB |
35.520 MHz 50,000 MHz | 200.000 kHz 6.51687 GHz -63.60 dBm -56.45 dB -16.45 dB |
— r
1113211

11AX20MIMO_Antl_6475

52Tone_RU37

Spectrum I

Count 100/100

Ref Level 10.00 d8m

Offset 16.35 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBR<28:

PABS

-10 dBm

-20 dei

-30 de

-40 dB

<50 dem

-60 d

-70 dBm

-80 dei

CF 6.475 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power

-6.96 dBm

Standard: None

RBW 200.000 kHz ‘

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.520 MHz | 200.000 kHz 6.42780 GHz | -63.06dém | -56.10dB ___ -16.10dB |
-35.520 MHz -23.680 MHz 200.000 kHz 6.43954 GHz -63.50 dBm | -56.53 dB -16.59 dB |
-23.680 MHz -12,840 MHz | 200.000 kHz 6.46213 GHz -51.12 dém -44.16 d& -24.14 dB
-12.840MHz  -11.840 MHz | 200.000 kHz 6.46218 GHz 51.67 dBm 4471d8 | -25.01d8 |
11.840 MHz 12,840 MHz 200.000 kHz 6.48784 GHz -62.69 dBm -55.73 dB -35.83dB |
12,840 MHz 23,680 MHz 200.000 kHz 6.49866 GHz -63.31 dBm -56.35 dB -28.36 dB |
23.680 MHz 35.520 MHz | 200.000 kHz | 6.51046 GHz -63.59 dBm -56.62 dB -16.69 dB |
35.520 MHz 50,000 MHz 200.000 kHz 6.52235 GHz -63.19 dBm B ¢ |

— r
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SPORTON LAB. FCC RF TeSt Report Report No. : FR282619G

11AX20MIMO_Antl_6475_106Tone_RU53

St rum I l:gz
Ref Level 10.00 dBm Offset 16.35 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém 1 \ _‘(
20 dB - \\
[
.30 dB e LSS
= ~
-40d
1 / P
-60 di
-70 dB
-80 d
CF 6.475 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -7.85dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~35.520 MHz | _200.000 kHz 6.43093 GHz 63.10 dBm | 552508 -15.250B
-35.520 MHz -23.680 MHz | 200.000 kHz 6.43957 GHz -63.35 dBm | -15.58 dB
-23.680 MHz -12,840 MHz | 200.000 kHz 6.46215 GHz -50.57 dém -22,71d8 |
-12.840 MHz -11.840 MHz | 200.000 kHz 6.46216 GHz_ -50.84 dBm -23.09.dB |
11.840 MHz 12,840 MHz | 200.000 kHz 6.48784 GHz -62.36 dBm -34.61dB |
12,840 MHz 23,680 MHz | 200.000 kHz 6.49862 GHz -63.29 dBm -27.48.dB |
23.680 MHz 35.520 MHz | 200.000 kHz 6.51049 GHz -63.41 dBm | -15.58dB |
35.520 MHz 50,000 MHz | 200.000 kHz 6.51677 GHz -63.06 dBm -55.21 dB -15.21 dB |
— r

11AX20MIMO_Ant2_6475_26Tone_RUO

Spectrum I
Ref Level 10.00 dBm Offset 16.35 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm - [ s
\
-20 d E k 1
\
-30 d8 = ~]
/
-40 dB
> / =
50 dem /
-60 dB 4
-70 dBm
-80 dei
CF 6.475 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -8.46 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
| 50.000 MHz | -35.280 MHz | 200.000 kHz 6.42905 GHz | -63.49 dBm -55.03dB | i
-35.280 MHz -23,520 MHz | 200.000 kHz 6.43975 GHz -63.80 dBm -55.34 dB
-23.520 MHz -12,760 MHz | 200.000 kHz 6.46222 GHz -52.36 dBm -43.91 dB |
-12.760 MHz -11.760 MHz | 200.000 kHz 6.46225 GHz -53.05 dBm -44.60 dB 1
11.760 MHz 12,760 MHz | 200.000 kHz 6.48775 GHz -64.12 dBm -55.67 dB |
12,760 MHz 23,520 MHz | 200.000 kHz 6.49844 GHz -63.99 dBm -55.53 d& |
23.520 MHz 35.280 MHz | 200.000 kHz 6.51027 GHz -63.99 dBm -55.54 dB |
35,280 MHz 50,000 MHz | 200.000 kHz 6.52148 GHz -63.69 dBm 5.23 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant2_6475_52Tone_RU37

Sy

rum

Count 100/100

Ref Level 10.00 d8m

Offset 16.35 dB Mode Sweep

@ 1Rm View
Limit ¢heck PASS
0 dBf==
-10 dBém ]‘ ] T
-20 d ] i
| k \
J \
-30 dB IR Y] =
/ ~
-40d
— / ~
50 del /
-60 di 7
-70 dB
-80 d
CF 6.475 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -8.42 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~35.280 MHz | 200.000 kHz 6.42795 GHz 63.13 dBm | 5471dB | -14710B
-35.280 MHz -23.520 MHz | 200.000 kHz 6.43999 GHz -63.46 dBm | -55.04 dB -15.31dB
-23.520 MHz -12,760 MHz | 200.000 kHz 6.46224 GHz -51.97 dém -43.55 dé -23.55dB |
-12.760 MHz -11.760 MHz | 200.000 kHz 6.46225 GHz_ -52.63 dBm -44.21 d8 |
11.760 MHz 12,760 MHz | 200.000 kHz 6.48775 GHz -63.21 dBm -54.79 dB |
12,760 MHz 23,520 MHz | 200.000 kHz 6.49847 GHz -63.59 dBm -55.17 d& |
23.520 MHz 35.280 MHz | 200.000 kHz 6.51024 GHz -63.63 dBm -55.20 dB | -15.25dB |
35.280 MHz 50,000 MHz | 200.000 kHz 6.52078 GHz -63.42 dBm -55.00 dB -15.00 dB |
Nig

(L

11AX20MIMO_Ant2_6475_106Tone_RU53

Spectrum I
Ref Level 10.00 dBm Offset 16.35 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
B 1
-10 dBm ‘{ l 1
20 dB JY 4
-30 d8 - S
o
-40 dB /
=50 dem /
-60 dBl
-70 dBm
-80 dei
CF 6.475 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -6.84 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
| 50.000 MHz | -35.280 MHz | 200.000 kHz 6.43060 GHz | -62.72 dBm -55.88 dB | EEEEN
-35.280 MHz -23,520 MHz | 200.000 kHz 6.43989 GHz -63.02 dBm -56.18 dB
-23.520 MHz -12,760 MHz | 200.000 kHz 6.46219 GHz -49.15 dBm -42.32 dB |
-12.760 MHz -11.760 MHz | 200.000 kHz 6.46225 GHz -49.13 dBm -42.29 dB 1
11.760 MHz 12,760 MHz | 200.000 kHz 6.48775 GHz -62.09 dBm -55.26 dB |
12,760 MHz 23,520 MHz | 200.000 kHz 6.49848 GHz -63.14 dBm -56.30 d& |
23.520 MHz 35.280 MHz | 200.000 kHz 6.51014 GHz -63.01 dBm -56.17 dB |
35,280 MHz 50,000 MHz | 200.000 kHz 6.51042 GHz -62.77 dBm 5.93 dB |
-~

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

1 A3-20 of 95



SPORTON LAB.

FCC RF Test Report

Report No.

: FR282619G

11AX20MIMO_Ant1_6515_26Tone_RUS

Spectrum I

Count 100/100

Ref Level 10.00 d8m

Offset 16.39 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf=2¢

PABS

-10 dBém

-20 dei

-30 d8

-40 dl

<50 dBm

-60 dB

-70 dB

-80 d

CF 6.515 GHz

10001 pts

Spectrum Emission Mask
Peak Power -7.04 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
50.000 MHz __ -35.340 MHz | 200.000 kHz 6.47357 GHz ~53.36 dBm 56.31d8 163108
-35.340 MHz -23.560 MHz | 200.000 kHz 6.47978 GHz -63.86 dBm | -16.94 dB |
-23,560 MHz -12.780 MHz 200.000 kHz 6.49149 GHz -63.90 dBm -28.89 dB
12780MHz | -11.780 MHz | 200.000 kHz 650223 GHz | -64.00 dBm 3705 |

11.780 MHz 12,780 MHz 200.000 kHz 6.52778 GHz -53.57 dBm -26.63 dB |

12,780 MHz 23.560 MHz 200.000 kHz 6.52778 GHz -52.85 dBm -25.80 dB |

23.560 MHz 35.340 MHz 200.000 kHz 6.55031 GHz -63.85 dBm | -16.84 dB |

35.340 MHz 50,000 MHz 200.000 kHz 6.56015 GHz -63.13 dBm -56.09 d8 -16.09 dB |
w

11AX20MIMO_Antl_6515_52Tone_RU40

rum I

Count 100/100

Ref Level 10.00 d8m

Offset

16.39 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBR<28:

PABS

-10 dBm

-20 dei

-30 de

-40 dB

<50 dem

-60 dB

-70 dBm

-80 dei

CF 6.515 GHz

10001 pts

Spectrum Emission Mask
Peak Power -6.93 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.340 MHz |_200.000 kHz 6.46744 GHz | 63.11dBm | -56.18dB ___ -16.18dB |
-35.340 MHz -23.560 MHz 200.000 kHz 6.47968 GHz -63.55 dBm | -56.62 dB -16.64 dB |
-23.560 MHz -12,780 MHz | 200.000 kHz 6.49152 GHz -62.99 dém -56.06 d& -28.12 dB
12780 MHz  -11.780 MHz | 200.000 kHz 6.50223 GHz 62.47 dBm Sss4de | 1
11.780 MHz 12,780 MHz 200.000 kHz 6.52778 GHz -52.18 dBm -45.25 dB |
12,780 MHz 23,560 MHz 200.000 kHz 6.52782 GHz -52.29 dBm -45.36 dB |
23.560 MHz 35.340 MHz | 200.000 kHz | 6.55019 GHz -63.32 dBm -56.39 dB -16.54 dB |
35,340 MHz 50,000 MHz 200.000 kHz 6.55119 GHz -63.10 dBm -56.17 dB -16.17 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_6515_106Tone_RU54

St rum

Count 100/100

Ref Level 10.00 d8m

Offset 16.39 d&

Mode Sweep

@ 1Rm View
Limit ¢heck PASS
0 dBf==
-10 dBém T T
20 de| / [ |
/ s
-30 d \ ~
-40 d
= \ P
=50 de \
-60 dB =
-70 dB
-80 d
CF 6.515 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -7.68 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~35.340 MHz | 200.000 kKHz 6.47206 GHz 63.18 dBm | 555008 -15500dB
-35.340 MHz -23.560 MHz | 200.000 kHz 6.47975 GHz -63.62 dBm | -16.03 dB
-23.560 MHz -12,780 MHz | 200.000 kHz 6.49147 GHz -63.23 dém -27.57 d8 |
-12.780 MHz | -11.780 MHz | 200.000 kHz 6.50224 GHz -61.71 dBm -34.33dB |
11.780 MHz 12,780 MHz | 200.000 kHz 6.52778 GHz -50.69 dBm -23.11dB |
12,780 MHz 23,560 MHz | 200.000 kHz 6.52778 GHz -50.72 dBm -23.04 d8 |
23.560 MHz 35.340 MHz | 200.000 kHz 6.55030 GHz -63.42 dBm | -15.79.d8 |
35.340 MHz 50,000 MHz | 200.000 kHz 6.55459 GHz -63.03 dBm -55.35 dB -15.35 dB |
Nig

[

11AX20MIMO_Ant2_6515_26Tone_RUS

Spectrum I
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm [ l ‘
= / \
-20d j’ } |
-30 dl —
-40 dB \
=S0der \
-60 dB N X,
-70 dBm
-80 dei
CF 6.515 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -8.83 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000MHz | -35.160 MHz | 200.000 kHz 6.47912 GHz | -63.66 dBm -54.83dB | B3 de
-35.160 MHz -23.440 MHz | 200.000 kHz 6.47987 GHz -64.10 dBm -55.27 dB
-23.440 MHz -12,720 MHz | 200.000 kHz 649172 GHz -63.80 dBm -54.97 dB |
-12.720 MHz -11.720 MHz | 200.000 kHz 6.50228 GHz -64.01 dBm -55.17 dB 1
11.720 MHz 12,720 MHz | 200.000 kHz 6.52772 GHz -54.32 dBm -45.49 dB |
12,720 MHz 23,440 MHz | 200.000 kHz 6.52777 GHz -54.27 dBm -45.44 de |
23.440 MHz 35.160 MHz | 200.000 kHz 6.55004 GHz -63.91 dBm -55.08 dB |
35.160 MHz 50,000 MHz | 200.000 kHz 6.56093 GHz -63.29 dBm 4.46 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant2_6515_52Tone_RU40

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBm . r"— \
-20ds ,I
[
R ™ ) i | LJ! L
30 d — \
-40 d iy
| % —
50 del \
-60 dBy —
-70 dB
-80 d
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -8.33 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.160 MHz | 200.000 kHz 6.46708 GHz 63.47 dBm 55.14 dB 15.14dB
-35.160 MHz -23.440 MHz | 200.000 kHz 6.48005 GHz -63.54 dBm | -55.21 dB -15.42 dB |
-23.440 MHz -12,720 MHz | 200.000 kHz 6.49167 GHz -63.58 dBm -55.25 de -27.33 dB
-12.720 MHz | -11.720 MHz | 200.000 kHz 6.50230 GHz -63.03 dBm -54.69 dB -34.99.dB |
720 MHz 12,720 MHz | 200. kHz 6.52771 GHz .92 dem .59 dB -24.89.dB |
12,720 MHz 23,440 MHz | 200.000 kHz 6.52782 GHz -53.22 dBm -44.89 dB -24.82.dB |
23.440 MHz 35.160 MHz | 200.000 kHz 6.55016 GHz -63.83 dBm -55.50 dB | -15.51d8 |
35.160 MHz 50,000 MHz | 200.000 kHz 6.55994 GHz -63.25 dBm -54.92 d8 -14.92 dB |
— r
12:15:34

11AX20MIMO_Ant2_6515_106Tone_RU54

Spectrum I
Ref Level 10.00 dBm Offset 16.31 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm " l' —
1
-20 d8 L t
!
-30 db - T
— \
-40 dei \ —
=50 dBm \
-60 dB - <
-70 dBm
-80 dei
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -6.70 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
-50.000 MHz ___ -35.160 MHz | 200.000 kHz 6.47487 GHz 63.02dBm | 56.32dB ___ -16.32 B |
-35.160 MHz -23.440 MHz | 200.000 kHz 6.48008 GHz -63.09 dBm | -56.39 dB -16.63 dB |
-23.440 MHz -12,720 MHz | 200.000 kHz 6.49162 GHz -63.16 dBm -56.46 dB -28.51 dB
-12.720 MHz -11.720 MHz | 200.000 kHz 6.50228 GHz -61.69 dBm -54.99 dB -35.09dB |
11.720 MHz 12,720 MHz | 200.000 kHz 6.52772 GHz -48.95 dBm -42.25 dB -22.35dB |
12,720 MHz 23,440 MHz | 200.000 kHz 6.52777 GHz -48.81 dBm -42,12 dB -22.08 dB |
23.440 MHz 35.160 MHz | 200.000 kHz | 6.55014 GHz -63.28 dBm -56.58 dB |
35.160 MHz 50,000 MHz | 200.000 kHz 6.56386 GHz -62.72 dBm 6.02 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_6535_26Tone_RUO

Spectrum

Count 100/100

Ref Level 10.00 d8m Offset 16.57 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf=2¢

PABS

-10 dBém

-20 dei

-30 d8

-40 dl

<50 dBm

-60 dB

-70 dB

-80 d

CF 6.535 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -6.97 dBm

Range Low Range Up | RBW |

Standard: None |
RBW 200.000 kHz

Frequency | _Power Abs Power Rel ALimit

50.000 MHz | -35.820 MHz | 200.000 kHz 6.49767 GHz ~63.34 dBm 56.37 dB -16.37 dB
-35.820 MHz  -23.880 MHz | 200.000 kHz 6.49929 GHz 6338dBm | -56.40d8 -16.51d8 |
23,880 MHz | -12.940 MHz | 200.000 kHz 6.52203 GHz -52.56 dBm -45.59 dB -25.57 dB
-12.940MHz | -11.940 MHz | 200.000 kHz 6.52207 GHz_ 52,86 dBm 45.91d8 1

940 MHz 12,940 MHz | 200.000 kHz 6.54794 GHz 63.81 dBm 6.84 dB |
12.940 MHz 23,8680 MHz | 200.000 kHz 6.55884 GHz -63.17 dBm -56.19 dB |
23.880 MHz 35.820 MHz | 200.000 kHz 6.57082 GHz 63.52 dBm S6S55de | -16.56dB |
35.820 MHz 50,000 MHz | 200.000 kHz 6.57214 GHz -63.10 dBm -56.13 dB -16.13 dB |

~r

(L

11AX20MIMO_Antl_6535_52Tone_RU37

Spectrum I

Count 100/100

Ref Level 10.00 d8m Offset 16.57 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf<2s:

PABS

-10 dBm

-20 dei

-30 de

A/" \ gy "\

-40 dB

<50 dem

-60 dB

-70 dBm
-80 dei

CF 6.535 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -7.05dBm

Range Low Range Up | RBW |

RBW 200.000 kHz

Frequency | _Power Abs Power Rel ALimit

Standard: None ‘

— -50.000 MHz | -35.820 MHz | 200.000 kHz 6.49565GHz | -62.91dBm | -55.86d8 | -15.86 dB |
-35.820 MHz -23.880 MHz | 200.000 kHz 6.49919 GHz 63.27dBm | -56.22dB -16.23 dB |
-23.880 MHz -12,940 MHz | 200.000 kHz 6.52201 GHz -51.02 dBm -43.97 dB -23.93 dB
-12.940 MHz -11.940 MHz | 200.000 kHz 6.52207 GHz -51.85 dBm -4481dB 24.91dB |

11.940 MHz 12.940 MHz | 200.000 kHz 6.54794 GHz -62.59 dBm -55.55 dB -35.65dB |

12.940 MHz 23,880 MHz | 200.000 kHz 6.55888 GHz -62.89 dBm -55.84 dB 27.85dB |

23.880 MHz 35.820 MHz | 200.000 kHz | 6.57078 GHz -63.08 dBm -56.04 dB |

35.820 MHz 50.000 MHz | 200.000 kHz 6.57418 GHz -62.69 dBm 5.64 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_6535_106Tone_RU53

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dem f = T
pg ] | |
/ e,
-30 dB - o
-40d /
=50 de /
-60 —
-70 dB
-80 d
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.50 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.820 MHz | 200.000 kKHz 6.49821 GHz 62.68 dBm ~55.33 dB ~15.39 dB
-35.820 MHz -23.880 MHz | 200.000 kHz 6.49922 GHz -63.12 dBm | -55.62 dB -15.65 dB |
-23.880 MHz -12,.940 MHz | 200.000 kHz 6.52203 GHz -50.24 dém -42.74 d8 -22.71 dB
-12.940MHz | -11.940 MHz | 200.000 kHz 6.52207 GHz_ -50.58 dBm -43.08 dB 231848 |
.940 MHz 12,940 MHz | 200. kHz 6.54793 GHz -61.89 dBm -54.39 dB -34.69.dB |
12,940 MHz 23,880 MHz | 200.000 kHz 6.55879 GHz -62.98 dBm -55.48 dB -27.54.dB |
23.880 MHz 35.820 MHz | 200.000 kHz 6.57066 GHz -62.95 dBm -55.45dB | -15.60 dB |
35.820 MHz 50,000 MHz | 200.000 kHz 6.57878 GHz -62.79 dBm -55.29 dB -15.29 dB |
Nig

.

11AX20MIMO_Ant2_6535_26Tone_RUO

Spectrum I
Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm f T
[1] \
20 dB ’l “&
-30 dB —
1 } -
-40 dB /
50 dem /
-60 dB 7
-70 dBm
-80 dei
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -8.15dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.640 MHz | 200.000 kHz 6.49006 GHz 6352dBm | 55.37dB __ -15.37 dB |
-35.640 MHz -23.760 MHz | 200.000 kHz 6.49939 GHz -63.88 dBm | -55.73 dB -15.75dB |
-23.760 MHz -12,880 MHz | 200.000 kHz 6.52212 GHz -53.09 dém -44.94 dB -24.93 dB
| = -11.880 MHz | 200.000 kHz 6.52212 GHz -53.51 dBm -4536d8  -25.46dB |
11.880 MHz 12,880 MHz | 200.000 kHz 6.54788 GHz -63.84 dBm -55.69 dB -35.79.dB |
12,880 MHz 23,760 MHz | 200.000 kHz 6.55874 GHz -63.70 dBm -55.54 d& -27.56 dB |
23.760 MHz 35.640 MHz | 200.000 kHz | 6.57059 GHz -63.50 dBm -55.35 dB -15.41d8 |
35.640 MHz 50,000 MHz | 200.000 kHz 6.58080 GHz -63.16 dBm |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant2_6535_52Tone_RU37

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
- Bm f T
10 di ] ] 5‘
20de ’. “5
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— } 1
-40 d
1 ¥ —
50 del /
-60 d —
-70 dB
-80 d
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -8.14 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.640 MHz |_200.000 kKHz 6.49802 GHz 63.27 dBm 55.13dB 15.13dB
-35.640 MHz -23.760 MHz | 200.000 kHz 6.49952 GHz -63.68 dBm | -55.54 dB -15.70 dB |
-23.760 MHz -12,880 MHz | 200.000 kHz 6.52211 GHz -52.60 dBm -44.46 dg -24.45 dB
-12.880MHz | -11.880 MHz | 200.000 kHz 6.52212 GHz_ -53.11 dBm -44.97 dB -25.07.dB |
.880 MHz 12,880 MHz | 200. kHz 6.54788 GHz -63.25 dBm -55.11 dB -35.21dB |
12,880 MHz 23,760 MHz | 200.000 kHz 6.55861 GHz -63.39 dBm -55.25 dB -27.37 dB |
23.760 MHz 35.640 MHz | 200.000 kHz 6.57059 GHz -63.32 dBm -55.18dB | -15.24 dB |
35.640 MHz 50,000 MHz | 200.000 kHz 6.58111 GHz -62.77 dBm -54.64 dB -14.64 dB |
Nig

[

11AX20MIMO_Ant2_6535_106Tone_RU53

Spectrum I

Count 100/100

Ref Level 10.00 d8m

Offset 16.49 dB Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBR<28:

-10 dBm

-20 dei

-30 de

-40 dB

=50 dBm

-60 dB

-70 dBm

-80 dei

CF 6.535 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -6.35dBm

Standard: None |
RBW 200.000 kHz

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.640 MHz |_200.000 kHz 649901 GHz | -62.74dém | -56.40dB _ -16.40dB |
-35.640 MHz -23.760 MHz 200.000 kHz 6.49950 GHz -63.07 dBm | -56.73 dB -16.86 dB |
-23.760 MHz -12,880 MHz | 200.000 kHz 6.52209 GHz -48.75 dém -42.40 d8 -22.38 dB

= 11,880 MHz | 200.000 kHz 6.52212 GHz -28.92 dBm 4258de | 226848 |
11.880 MHz 12,880 MHz 200.000 kHz 6.54788 GHz -61.47 dBm -55.12 dB -35.22.dB |
12,880 MHz 23,760 MHz 200.000 kHz 6.55870 GHz -62.85 dBm -56.50 dB -28.55 dB |
23.760 MHz 35.640 MHz | 200.000 kHz | 6.57064 GHz -62.95 dBm -56.60 dB -16.60 dB |
35.640 MHz 50,000 MHz 200.000 kHz 6.57165 GHz -62.58 dBm |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX20MIMO_Ant1_6695_26Tone_RUO

Spectrum I

Ref Level 10.00 d8m Offset 16.52 d&
Count 100/100

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
0 dBf=2¢

-10 dBm " }

-20 dei }
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<50 dBm /
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-70 dB

-80 d

CF 6.695 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -7.17 dBm

Standard: None |
RBW 200.000 kHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
50.000 MHz __ -35.640 MHz | 200.000 kHz 6.65608 GHz ~53.02 dBm 55.85d8 158508
-35.640 MHz -23.760 MHz | 200.000 kHz 6.65937 GHz -63.28 dBm | -56.11 dB -16.12.dB |
-23.760 MHz -12.880 MHz 200.000 kHz 6.68211 GHz -51.76 dBm -44.58 dB -24.58 dB
12880 MHz | -11.880 MHz | 200.000 kHz £68213GHz  S2.30dem |  -45.03cdB 1

11.880 MHz 12,880 MHz 200.000 kHz 6.70788 GHz -63.65 dBm -56.48 dB |

12,880 MHz 23.760 MHz 200.000 kHz 6.71872 GHz -63.47 dBm -56.29 dB |

23.760 MHz 35.640 MHz 200.000 kHz 6.73057 GHz -63.23 dBm -56.06 dB | -16.13 dB |

35.640 MHz 50,000 MHz 200.000 kHz 6.74444 GHz -62.77 dBm -55.60 dB -15.60 dB |
w

11AX20MIMO_Antl_6695_52Tone_RU37

rum I

Ref Level 10.00 d8m Offset 16.52 d&
Count 100/100

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
0 dBf<2s:

-10 dBm

-20ds -

-30 de —

-40 dB

<50 dem /

-60 dBl - 4
-70 dBm

-80 dei

CF 6.695 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -7.05dBm

Standard: None |
RBW 200.000 kHz

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.640 MHz |_200.000 kHz 6.64627 GHz | -62.63dem | 555808 -15.58 dB |
-35.640 MHz -23.760 MHz 200.000 kHz 6.65946 GHz -62.95 dBm | -55.91 dB -16.00 dB |
-23.760 MHz -12,880 MHz | 200.000 kHz 6.68211 GHz -51.12 dém -44.08 d& -24.06 dB

| 12.880MHz  -11.880 MHz | 200.000 kHz 6.68213 GHz 51.62 dBm 4457 d8 2467 dB |
11.880 MHz 12,880 MHz 200.000 kHz 6.70788 GHz -62.66 dBm -55.61 dB -35.71dB |
12,880 MHz 23,760 MHz 200.000 kHz 6.71870 GHz -62.91 dBm -55.86 dB -27.90 dB |
23.760 MHz 35.640 MHz | 200.000 kHz | 6.73050 GHz -63.04 dBm -55.99 dB -16.13 dB |
35.640 MHz 50,000 MHz 200.000 kHz 6.73628 GHz -62.58 dBm -55.53 dB -15.53 dB |
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11AX20MIMO_Antl_6695_106Tone_RU53

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém / \ \
-20 d / \
.30 dB - — L ~—
-40d /
=50 derm /
-60 di
-70 dB
-80 d
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.30 dBm RBW 200.000 kHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.640 MHz |_200.000 kKHz 6.65357 GHz ~62.60 dBm d ~15.50 dB _
-35.640 MHz -23.760 MHz | 200.000 kHz 6.65940 GHz -62.93 dBm | -15.68 dB |
-23.760 MHz -12,880 MHz | 200.000 kHz 6.68208 GHz -49.93 dém -22,60 dB
-12.880MHz | -11.880 MHz | 200.000 kHz 6.68213 GHz_ -50.14 dBm 229548 |
.880 MHz 12,880 MHz | 200. kHz 6.70786 GHz -61.96 dBm -34.96 dB |
12,880 MHz 23,760 MHz | 200.000 kHz 6.71866 GHz -62.68 dBm -27.46 dB |
23.760 MHz 35.640 MHz | 200.000 kHz 6.73047 GHz -62.91 dBm | -15.79.d8 |
35.640 MHz 50,000 MHz | 200.000 kHz 6.73502 GHz -62.55 dBm -55.25 dB -15.25 dB |
Nig

[

11AX20MIMO_Ant2_6695_26Tone_RUO

Spectrum I
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm
i \.
-20 d8 L k t
/
.30 db ) / 1
-40 dBi J /
-60 dB #
-70 dBm
-80 dei
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.89 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.340 MHz | 200.000 kHz 6.65320 GHz 63.18dBm | 55.20d8 _ -15.20 B |
-35.340 MHz -23.560 MHz | 200.000 kHz 6.65973 GHz -63.70 dBm | -55.81 dB -15.88 dB |
-23.560 MHz -12,780 MHz | 200.000 kHz 6.68211 GHz -52.09 dém -44.20 dB -24.12 dB
-12.780 MHz -11.780 MHz | 200.000 kHz 6.68223 GHz -52.53 dBm -44.64 dB -24.74 dB 7‘
11.780 MHz 12,780 MHz | 200.000 kHz 6.70778 GHz -63.87 dBm -55.98 dB -36.08.dB |
12,780 MHz 23,560 MHz | 200.000 kHz 6.71840 GHz -63.46 dBm -55.57 d& -27.68.dB |
23.560 MHz 35.340 MHz | 200.000 kHz | 6.73028 GHz -63.63 dBm -55.75 dB |
35.340 MHz 50,000 MHz | 200.000 kHz 6.73520 GHz -63.09 dBm 5.20 dB |
-~
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